

REPORT NO.: B30641159

TEST REPORT

DATE: SEP.21, 2011

NAME OF APPLICANT:

XM TEXTILES
ROOM2201 NO.18 SHUNYI ROAD
ATTN: YU LING

SAMPLE DESCRIPTION PROVIDED BY APPLICANT:

SAMPLE 4-OXFORD 200DX200D PU1000 110gsm WR
REF. NO. : /
STYLE NO. : /
ORDER NO. : /
BUYER : /
END USE : /
EXPORTED TO : /
CARE INSTRUCTION :



SAMPLE DESCRIPTION ASSIGNED BY LABORATORY :

DATE RECEIVED : SEP.15,2011		DATE TESTED : SEP.15 – SEP.21, 2011
NUMBER OF SAMPLE: 1		
SAMPLE LABEL	PRODUCT	APPLICANT'S EQUIVALENT CODE
01	WOVEN FABRIC IN NAVY	OXFORD 200DX200D PU1000 110gsm WR

REMARKS:

1. THE RESULTS RELATE ONLY TO THE ITEMS TESTED.
2. COMMERCIAL REQUIREMENTS QUOTED IS JUST FOR YOUR REFERENCE, FINAL ACCEPTANCE SHOULD BE AGREED BY THE TRADE PARTIES.

CONCLUSION :

THERE IS NO COMMENT ON BURSTING STRENGTH.
OTHER PERFORMANCE TEST RESULTS MEET COMMERCIAL REQUIREMENTS.

***** END OF PAGE *****

**FOR AND ON BEHALF OF
STR (SHANGHAI) LTD.**



Sandy Cai –Manager (Softline Testing Dept.)
Checking: ALMA/KM

REPORT NO.: B30641159

TEST REPORT

DATE: SEP.21, 2011

TEST(S) CONDUCTED:
AS REQUESTED BY THE APPLICANT

COMMERCIAL
REQUIREMENT

(1)	COLOUR FASTNESS TO WASHING (ISO 105 C06-2010 A2S, 30 MINUTES MECHANICAL WASH AT 40°C WITH 4g/l ECE REFERENCE DETERGENT AND 1g/l SODIUM PERBORATE, 10 STEEL BALLS.)	(01)	
	COLOUR CHANGE	4-5	4
	COLOUR STAINING		
	-ACETATE	4-5	3
	-COTTON	4-5	
	-NYLON	4-5	
	-POLYESTER	4-5	
	-ACRYLIC	4-5	
	-WOOL	4-5	
(2)	COLOUR FASTNESS TO RUBBING (ISO 105 X12-2001)		
	<u>ORIGINAL</u>	(01)	<u>HEAVY SHADE</u>
	DRY	4-5	3
(3)	COLOUR FASTNESS TO LIGHT (ISO 105 B02-1994+AMD1-1998&AMD2-2000, XENON ARC-LAMP)		
	<u>AT STANDARD 4 :</u>	(01)	
	GRADE	ABOVE 4	4
(4)	COLOUR FASTNESS TO WATER (ISO 105 E01-2010)		
		(01)	
	COLOUR CHANGE	4-5	4
	COLOUR STAINING		
	-ACETATE	4-5	3
	-COTTON	4-5	
	-NYLON	4-5	
	-POLYESTER	4-5	
	-ACRYLIC	4-5	
	-WOOL	4-5	

***** END OF PAGE *****

REPORT NO.: B30641159

TEST REPORT

DATE: SEP.21, 2011

TEST(S) CONDUCTED:
AS REQUESTED BY THE APPLICANT

COMMERCIAL
REQUIREMENT

(5)	TENSILE STRENGTH (ISO 13934-2:1999, GRAB METHOD, TENSILE TESTER, CRE.)	(01)	
	WARP (kg)	81.0	23.0
	WEFT (kg)	62.7	23.0
(6)	TEARING STRENGTH (ISO 13937-1:2000+COR 1:2004, ELMENDORF TEARING TESTER)	(01)	
	WARP (g)	>2724	1200
	WEFT (g)	2621	1200
(7)	BURSTING STRENGTH (ISO 13938-1:1999, MULLEN BURSTING DIAPHRAGM TESTER)	(01)	
	AVERAGE (kg /cm ²)	>4.9	-
(8)	ABRASION RESISTANCE (ISO 12947-2:1998+COR1:2002, PRESSURE: 9kPa)	(01)	
	AVERAGE	>10000	10000
(9)	FORMALDEHYDE CONTENT (ISO 14184-1:2011)	(01)	
	mg/kg	NOT DETECTABLE	≤300 ppm

